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G2 Hip Abductor Parts List Rev 3.xls

Ref # JHT Parts No. SAP Parts No. Description Q'ty Unit
AB1 SZGM17FRM-G2 024130-ZG2 Main Frame (Polarized Titanium), GM17-G2 1 SET
AC1 SZGM17BFR-G2 024129-ZG2 Base Frame (Polarized Titanium), GM17-G2 1 SET
AD1 SP0803100A 025414-B Right Arm Frame, GM18-G2 (Polarized Titanium) 1 SET
AD2 SP0803101A 025415-A Left Arm Frame, GM18-G2 (Polarized Titanium) 1 SET
AD4 SP0803098AA 025412-AA Right Arm Fixing Plate, Polarized Titanium 1 SET
AD5 SP0803099AA 025413-AA Left Arm Fixing Plate, Polarized Titanium 1 SET
AE1 SZGM17HDB-G2 013530-ZG2 Handlebar Set (Polarized Titanium), GM17-G2 1 SET
AE2 (see SZGM17HDB-G2) See 013530-ZG2 HANDLE BAR-LEFT(see SZGM17HDB-G2)
AF1 SZGM18CAM-G2 013534-ZG2 Cam Frame (Polarized Titanium), GM18-G2 1 SET
AF4 SN0801001H 014780-H Pulley Set Semi-Assy GM01-AF4H 3 SET
AF7 SP0805081A 033216-A MOVABLE PULLEY COVER 1 EA
AG1 SP0809039AD 025475-AD Connecting Tube, GM18-G2 (Polarized Titanium) 1 SET
AG2 SP0810029A 025482-A Pedal Frame, GM18-G2 (Polarized Titanium) 1 SET
AH1 SZGM18CAF-G2 013533-ZG2 Cam Adjustment Frame (Polarized Titanium), GM18-G2 1 SET
AH2 SW0816003A 034213-A Belt Conne3ctor Set 1 SET
AK1 SZGM01TPL 013418-Z Top Weight Plate, GM01 1 SET
AL1 SP0807001A 015771-A Weight Storage Horn Set 1 SET
AL2 SP0807002A 015772-A Incremental Adjustment Rod, Chromed 1 SET
B14 MB0308001C 000542-C Weight Plate Support Foot Pad [Rubber] 1 PCS
B15 MB0304026E 000509-E 89mm Foot Pad, Rubber 2 PCS
B16 MZE0301014 004975-00 Brass Insert Nut, ALS7-8125-3.8 (0.5 - 3.8) 9 PCS
B18 MZE0111022AB 004703-AF Screw, Hex Socket,  M8 x 1.25P x 20L (Chromed) 2 PCS
B19 MB0601010A 000791-A Bottle Holder, ABS GM01 1 PCS
B20 MZE0104192 004535-AC Screw, Round Hex Socket, M8 x 1.25P x 30L Chromed 3 PCS
B22 MZE0502091AB 005084-AB Washer,Flat, 5.3 x 10 x 1.0T,Zinc 1 PCS
B23 MZE0301020A 020410-A Rivet, NLS7-580-5.7 4 SET
B28 MZE0104192 004535-AC Screw, Round Hex Socket, M8 x 1.25P x 30L Chromed 10 PCS
B33 MZE0106049AB 004601-AC Hex Bolt, M5x0.8Px15L 4 PCS
B34 MZE0502091AB 005084-AB Washer,Flat, 5.3 x 10 x 1.0T,Zinc 3 PCS
B42 MJ2828001F 008589-F Upper Cover Fixing Horn Plate, SPC (Black Zinc Plated) 2 PCS
B43 MZE0102010 004356-AD Oval Phillips Screw  M4 x 0.7P x 12L 10 PCS
B44 MJ1925001E 008450-G Upper Cover Outer L-Shaped Bracket, SP 1.5mm 4 PCS
B50 MZE0504018A 005181-A Washer, 5.3 x 10 x 0.6T(Bed) 4 PCS
B51 MZE0504017A 005180-A Outside Sawtooth Washer (SUS304), 4.3 x 8 x 0.5mm(Electroplate) 6 PCS
C11 MB0304027D 000510-D 76.2mm Foot Pad, Rubber 2 PCS
C12 MZE0111022AB 004703-AF Screw, Hex Socket,  M8 x 1.25P x 20L (Chromed) 2 PCS
D16 MJ2806016BB 008551-BB Steel Cablecover, Champagne 2 PCS
D17 ML0247031B 009634-B Steel Cable, 6 x 911.2L 1 PCS
D18 MJ2802001C 008522-C Rotating Washer, SS41 (Zinc Plating) 1 PCS
D19 MJ4803055I 009303-I Swivel Arm Axle Center, 20 x 415L SCM4 2 PCS
D20 MD0501007 004077-00 Ball Bearing, 6004ZZ 4 PCS
D21 MB06C7004A 001511-A Swivel Axle Fixing Rubber Plate, POM 2 PCS
D22 MB0401079B 000591-C Foam, 31.8 x 5.0T x 105L 4 PCS
D23 MJ4827002D 009372-E 31 Grip End Cover, Aluminum 6061 2 PCS
D24 MJ4827005B 022401-B Grip End Cap, 31mm, Ctr Hole, AL 6061 2 PCS
D25 MB06D3002B 001522-B Rubber Stopper 2 PCS
D26 MB06D3003E 001523-E Cam Stopper Rubber, GM03-D27D 1 PCS
D27 MZE0114060A 004855-AC Settle Bolt, M6 x 1.0P x 4L 16 PCS
D41 MZE0112173 004802-00 Oval Hex Socket Screw, M5 x 0.8P x 10L 2 PCS
D42 MZE0112144 004786-00 Screw, Oval Hex Socket, M10 x 1.5P x 25L 11 PCS
D43 MZE0114060A 004855-AC Settle Bolt, M6 x 1.0P x 4L 20 PCS
D44 MZE0104184 004531-00 Round Hex Socket Screw, M5 x 0.8P x 25L 2 PCS
D46 MJ4836004A 031800-A CAM Sleeve Fix 2 PCS
D47 MZE0104196 004536-00 Screw, Round Hex Socket, M8 x 1.25P x 15L 1 PSC
D48 MZE0502172 005130-00 Washer, Flat, 8.4 x 15.5 x 1.6T (Chromed) 1 PCS
D49 MJ4822005B 009355-B 31 Foam Stopper Ring, Aluminum 6061 4 PCS
E05 MJ4827001E 009371-E 25 Grip End Cover, Aluminum 6061 2 PCS
E06 MB0401072F 000586-F Foam, 25.4 x 5.0T x 75L 2 PCS
E07 MB0609002 000894-00 Handlebar End Cap, Used For 1" x 2.3T PVC 2 PCS
E08 MJ4822006B 009356-B 25 Foam Stopper Ring, Aluminum 6061 3 PCS
E10 MZE0204008 004929-00 Nylon Nut, M8 x 1.25P 8 PCS
F05 MJ1924023D 008448-D Belt Fixing Plate, SPC (Electroplate) 2 PCS
F06 MD0501007 004077-00 Ball Bearing, 6004ZZ 2 PCS
F07 073572 073572 Pulley, 90mm 1 EA
F08 MD0615037A 035711-A Belt;Flat;;;;3393.8MM;;;GM18 11.5 EA
F09 MB06D4004B 001529-B Stopper Bolt 1 PCS
F21 ME0104152AE 004519-AE Screw;Round Hex Socket;M10x1.5Px80L 3 PCS
F22 MZE0104191AB 004534-AC Round Hex Socket Screw, M5 x 0.8P x 35L 4 PCS
F23 MZE0204028 004943-00 Nut, Nylon, M10x1.5P 3 PCS
F24 MZE0502091AB 005084-AB Washer,Flat, 5.3 x 10 x 1.0T,Zinc 8 PCS
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F25 MZE0501026 005016-00 Spring Washer, SW5 [5.1 x 9.3 x 1.3T] 12 PCS
F46 SR1205009AA 025761-AA Steel Cable 1 PCS
F47 MD0615037A 035711-A Belt;Flat;;;;800MM;;;GM17 3 EA
F50 ME0112238AD 040826-AD Hex-Socket Screw, M10x1.5Px40L 1 EA
G31 MZE0105033 004574-00 Plain Hex Socket Screw, M8 x 1.25P x 15L, Chromed 4 PCS
G33 MZE0502235A 020479-AB Washer,Flat, 6.2 x 12 x 1.0T 16 PCS
G34 MZE0501027 005017-00 Washer, Spring, SW10 (10.2 x 18.4 x 2.5T) Chromed 16 PCS
G35 MZE0104243A 004555-AB Screw, Round, Hex-Socket, M10 x 1.5P x 25L 24 PCS
G37 MJ2802013B 008523-B Washer, Arc, M10 x 28 x 10.5   SS41 8 PCS
H06 MJ4803056D 009304-E Adjustable Axle Center, 20 x 119L SCM4 1 PCS
H08 MD0504016 004118-00 Dry Bearing w/ Flange, LFF-2015 2 PCS
H09 MJ4827001E 009371-E 25 Grip End Cover, Aluminum 6061 1 PCS
H10 MB0401072C 000586-F Foam Grip 1 PCS
H21 MZE0114060A 004855-AC Settle Bolt, M6 x 1.0P x 4L 8 PCS
H22 MZE0104241AB 004553-AB Screw Round-Hex-Socket, M12 x 1.75P x 30L 2 PCS
H23 MZE0502174 005132-00 Washer, Flat, 13 x 26 x 2.5T Chromed 2 PCS
H24 MZE0501028 005018-00 Washer, Spring SW12 12.2x21.5x3T  Chromed 2 PCS
H25 MB0304045C 000523-C Rubber Washer Rubber Pad 1 PCS
H26 MJ4822006B 009356-B 25 Foam Stopper Ring, Aluminum 6061 3 PCS
J01 MB1001069BA 001729-BA Seat Pad, Black 1 PCS
J02 MB1002036BA 001753-BA Back Pad - Black  G2GM15 1 PCS
J03 MZE0112144 004786-00 Screw, Oval Hex Socket, M10 x 1.5P x 25L 11 PCS
J04 MB1006008BA 001772-CA Left Leg Pad, Black 1 PCS
J05 MB1006009BA 001773-CA Right Leg Pad, Black 1 PCS
K03 ML0251004F 009641-F 20 Aperture Weight Plate Adjustable Mast, SS41 1 PCS
K05 MJ3906001D 009219-D Belt Connecting Axle, SS41 (Black Zinc Plating) 1 PCS
K06 SR0815003AA 015943-AA Weight Plate Set, 15 Lbs 19 SET
K07 MB06C9001A 001513-A Shock Absorb Rubber Plate 2 PCS
K09 MJ4808020A 009333-A Guide Rail, 19 x 1070L 2 PCS
K10 SN1104003B 014794-B Adjustable Pin Weight Stack w/Yellow Knob 1 PCS
K11 MB06C7002B 001510-B Guide Rail Fixing Rubber Plate 2 PCS
K13 MZE0903010 005377-00 Clamp E-Shaped Ring 4 PCS
K14 MD0504014 004116-00 Dry Bearing (Bushing), GSM-2023-25 38 EA
K15 MZE0902018 005367-00 C Clip External, S-30 2 PCS
K16 MJ4825001 009365-00 Spring Pin, 10 x 70L 1 PCS
K17 MZE0112024AE 004720-AE Screw, Oval Hex Socket, M8 x 1.25P x 20L, Chromed 1 PCS
K18 MZE0502020AB 005040-AB Flat Washer, 8.5 x 19.0 x 1.5T 3 PCS
K20 MB06C6002E 001508-E Long Guide Rubber Plate, POM [GM01,14] 2 PCS
K25 MF0811001A 005847-A Elastic Rope, GM Series 1 PCS
L07 SP0830002AA 015806-AA Increment Weight Plate (5 Lbs), Black Wrinkle Paint 2 SET
L08 MB06D3001E 001521-E Incremental Rubber 2 PCS
L09 MZE0112024AE 004720-AE Screw, Oval Hex Socket, M8 x 1.25P x 20L, Chromed 2 PCS
L10 MZE0502172 005130-00 Washer, Flat, 8.4 x 15.5 x 1.6T (Chromed) 8 PCS
L11 MZE0501024 005015-00 Washer, Spring, SW8.2x13.5x2.0T 10 PCS
L14 MZE0112001AC 004708-AD Oval Hex Socket Screw, M8x0.8Px16L 4 PCS

not shown MB06E1001A 001542-A Painting Bottle 1 PCS
not shown MF0825001A 005853-A Lubricant, GM 1 L
not shown MH0204219A 021780-A Assembly Manual, MX-S75 1 PCS
not shown SM3810039A 024602-A Hardware Kit 1 SET
not shown SP0816004A 025492-A Belt Connecting Frame, GM18-G2 (Polarized Titanium) 1 SET

Q01 MB0250002EB 000431-EB Weight Stack Shield 2006 Logo Acyrlic 1 PCS
Q02 SZGM01UCV-G2-2 013420-ZG2-2 Upper Cover 2006 Model 2 SET
Q03 MB06C8001C 001512-C Pulley Cover, ABS 6 PCS
Q04 MB0678002A 001401-A 76.2 End Cover, ABS 1 PCS
Q05 MB06C7001D 001509-D Cover Fixing Rubber Plate 4 PCS
Q06 MB06D4001C 001526-D Cover Bolt, M8 x 1.25P x 40L 4 PCS
Q07 MB0678003A 001402-A 50 End Cover, ABS 4 PCS
Q08 MB0678021A 001410-A Elliptical End Cover, 40 x 80 1 PCS
Q10 MZE1201003A 020699-A Rivet, 1/8"X12.5L 4 EA
V01 MG0287019A 006579-A Operation Instruction Decal, MX-S75 1 PCS
V02 MG0288030A 006627-A Sticker Angle Adjustable , GM18 1 PCS
V03 MG0288002E 006611-E 15 Pounds Weight Plate Decal 1 SET
V05 MG0204084E 005984-G Upper Cover Aluminum Decal 2 PCS
V11 MG0302022A 006656-A Serial Number Aluminum Decal, (Aluminum) 1 EA
V13 MZE1201003A 020699-A Rivet, 1/8"X12.5L 2 EA
V15 MG0301003B 006651-B 5 Pounds Weight Plate Decal 4 PCS
V22 MG0296005B 021591-B Steel Cable Instruction Decal 2 PCS
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